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PART NO.

00-292671
WL-007-12
SC-008-09
FE-022-84
FE-024-88
00-294853-00041
00-294853-00002
00-294853-00007
00-294853-00052
00-294853-00001
00-294853-00008
FE-023-41
FE-006-50
FE-008-12
00-478551-00001
00-478551-00002
00-117612-00016
00-294899-00001
FE-023-42
FE-023-41
FE-006-50
FE-008-12
NS-015-01
WL-006-17
WS-017-06
WS-017-06
WL-007-16
SC-041-01
00-186704-00001
00-478220-00001
00-478220-00002
SC-018-11
WL-007-12
00-087711-213-1
00-186771
SD-036-39
00-294855-00001
FE-024-88
FE-022-84
00-294853-00051
00-294853-00003
00-294853-00009
00-294853-00038
00-294853-00004
00-294853-00006
FE-022-84
FE-024-88

CONTROL BOX

NAME OF PART AMT.

Panel - Air Deflector (3 Ph.). ... 1
Lockwasher #10 External Shakeproof.............cociiiiiiiiiii et 3
Mach. Screw 10-24 X 3/8 RA. HU......couiiiiiiiiieie et 3
Strain Relief

LOCk NUt EIECHCAI 172, e 1
Cable - Mix Motor Control (ML-134214 & ML-134216)........cccciiiriiiiiiieniesee s 1
Cable - Mix Motor Control (3 Ph.) (ML-38397 & ML-38401)........ccoiiiieiiiieiiiee e 1

Cable - Mix Motor Control (1 Ph.) (ML=38397).......ccutiiiiiiiieiee e 1
Cable - Grind Motor Control (ML-134214 & ML-134216)........cccceeiiiiiiiiieiieeeee e 1
Cable - Grind Motor Control (3 Ph.) (ML-38397 & ML-38401).......ccccceiriiieiiieeiiee e 1
Cable - Grind Motor Control (1 Ph.) (ML=38397).......c.cuiiiiiiieiiieiee e 1
Strain Relief........cccvieiiee e

Lock Nut Electrical 1...

Gasket - Electrical....................

Cord/Plug AsSY. (208 V., 3 PN.) et 1
Cord/Plug AsSY. (240 V., 3 Ph.) et 1
Cord/Plug Assy. (480 V., 3 Ph.).........

Cord/Plug Assy. (208-240 V., 1T PR.)...eiiiii ittt a e 1
Strain Relief (208 V., 3 Ph.; 208-240 V., 1 Ph.).cueiiiiiii e 1
Strain Relief (380-415 V., 50 Hz., 3 Ph.; 240-480 V., 60 Hz., 3 Ph.)...c.ccooiiiiiiiiiiceieee 1
LOCK NUL EIECHICAI ...ttt e e e e e e e e e as 1
GaSsKet = EIECHIICAL.........uiiiiii et 1
NUE HEX 1/4-20....c ettt a et et b e bt et et nateen b ae e e e e ennne 4
LOCKWASHET 1/4 HEIICAL........ooiieeeiee ettt e et e e e e e e e e e e eaeeeens 4
LT L= (1S 1 I TSSOSO PPPPRTPPP 4
L =T Lo S 1S 1 I TSRO P PP 4
Lockwasher 1/4 External ShaKeproof............c.uoi it 4
Cap Screw 1/4-20 X 3/4 HeX Ha.......ooiiiie e 4
BOX WIAL. = LOWET CONTIOL. ...ttt ettt e ettt e et e e et e e e e e e e e e e aaaaans 1
Heater (208 V.) (ML-134214 & ML-134216)....

Heater (240 V.) (ML-T1342714) ...ttt ettt sttt esaeesaesneesneenneeannneeanns
Mach. Screw 10-24 x 3/8 Slotted Pan Hd............ccooiiiiiiiei e
Lockwasher #10 External.........................

SWItCh = AT ACHVATEA. ...ttt e e 1
Lid & GASKEE ASSY ... .ttt ettt e e e 1
Self-Tapping Screw 10-24 x 3/8 Truss Hd., TYPE TT....coiiiiiiiiiieieeeie et 6
(07 o T SO UPPPPRPPPPPPPN 1
[ Yo N[0 = 1= g o= R PSP 1
Relief - Strain, EIECHHCAL.........c.coiiiiie e e 1
Cable - Interlock Switch (ML-134214 & ML-134216).........coiiiiiiiiiiieeieeeee e 1
Cable - Interlock Switch (3 Ph.) (ML-38397 & ML-38401)......c.ccoiieriinienienieneeneeee e 1
Cable - Interlock Switch (1 Ph.) (ML-38397)......cceiiiiiiiiieieeeerese et 1
Cable - Interlock Switch (ML-134214 & ML-134216)

Cable - Interlock Switch (3 Ph.) (ML-38397 & ML-38401).......cccoeiiriiniirieniinreneneesee e 1
Cable - Interlock Switch (1 Ph.) (ML=38397)......ccoitiiiiiiiiieiiie et 1
Strain Relief.........cccovviiis

Lock Nut Electrical 1/2

F-16107 Rev. J (May 2020)
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CONTROL PANEL
(ML-38397 AND ML-38401)

ILLUS. PART NO. NAME OF PART AMT.
PL-56653
1 00-087714-020-3  Relay = 3 P.D.T. (240VAC).....cui ittt ettt ettt 1
2 00-087714-020-5  Relay 3 P.D.T. (208VAC).....ccutitiiiieiieitieie sttt sb ettt 1
3 00-186748 REIAY MOUNTING. ...t ettt ettt e e ab e e st e e e s e e e e e e eaeeaens 1
4 SD-009-24 Self-Tapping Screw 6-32 x 3/8 Slotted Rd. Hd., Type F......ccciiiiiiiiiiie e 4
5 00-087713-030-1 [O7eT 4= 1e1 o TSRS U PP OPP PP UPPTRPP 1
6 SD-009-08 Self-Tapping Screw 8-32 x 3/8 Slotted Bndg. Hd., Type F......cociiiiiiiiiiiiieeeee e 4
7 00-088196-009-1 Relay - Thermal OVerload (3 Ph.).....coii it 2
8 00-088196-006-1  Relay - Thermal Overload (1 Ph.) (W/Overload Protection)............cccccooeiiiiinininiiiee e
9 Heater Elements (Give Elec. Spec.).......cccccevvviiiiniiiieenieene .
10 00-118544-00001  LUG = SOIAEIIESS........tiiitiiiiieeitee ettt ettt ettt et nareestee e e e e enanee
11 SD-009-12 Self-Tapping Screw 10-32 x 3/8 Slotted Rd. Hd., Type F.....c.ccooiiiiiiiiiiieeeieee 1
12 WL-007-12 Lockwasher #10 External Shakeproof.............cociiiiiiiiiiiiii e
13 00-294325-003-1  BIOCK = TEIMINGL......eeuiiiuiiiieitieie ettt ettt ettt b e e s
14 SD-029-11 Self-Tapping Screw 6-32 x 1 Phil. Pan Hd., Type F..
15 00-087713-071-1 Contactor (50A, 3 Pole, 2 Side SWItCheS).......ccoiiuiiiiiiiiii e
16 SD-009-08 Self-Tapping Screw 8-32 x 3/8 Slotted Bndg. Hd., Type F......cooiiiiiiiiiieieeeee e 2
17 00-108202-00002  HEALET......c.eiiuieiieitieieeite ettt ettt ettt b ettt ettt et et e e e e b e nn e be e et eee 1
18 00-292708 SPACET = HEALET ... ittt e e e e et e e e st e e e et e e e aeaae e e eaaneeeeannnrnarnnanes 2
19 00-108199-00001  Clamp = AIr HEALEN.......cccueii e ciie ettt s e e e e s ate e e s beeeessaaeesasbeeesnsseeesnsseeesnssnsnsnnnnnes 1
20 SD-009-09 Self-Tapping Screw 8-32 x 1/2 Slotted Bndg. Hd., Type F......cocoiiiiiiiiiicececc e 1
21 00-108101 ] =1 o IR oY= (o USSP 1
22 SD-009-08 Self-Tapping Screw 8-32 x 3/8 Slotted Bndg. Hd., Type F..
23 00-114707 Terminal & Mounting Board ASSY. (480 V.)...c.uii it 1
24 00-293555-00002  Transformer & Terminal Assy. (480 V., 60 HzZ.)......coociiiiiiiiiiieie e 1
25 00-293555 Transformer & Terminal (480 V., 50 HZ.)...ooouuiiiiiie e 1
26 FE-022-74 Fuse (BUSS H#FNQ=6/10).....c..eiiiiiiiiiii ittt sb ettt ean e b e
27 SC-019-33 Mach. Screw 8-32 x 1/2 Slotted Bind. Hd.
28 NS-009-12 INUE B-32 HEX. .ttt ettt ettt nn et sae e bt er e enn e e e nneeann
29 WL-007-07 Lockwasher #8 External ShaKeproof............ccuiiiiiiieiiiie e a e
30 SD-009-08 Self-Tapping Screw 8-32 x 3/8 Slotted Bndg. Hd., Type F......cccciiiiiiiiiiicieeeee e 2
31 SC-008-09 Mach. Screw 10-24 x 3/8 Slotted RA. Hd..........ooouiiiiiiiie e 3
32 WL-007-12 Lockwasher #10 External Shakeproof.............oooiiiiiiiiiii et 3
33 SD-009-08 Self-Tapping Screw 8-32 x 3/8 Slotted Bndg. Hd., Type F......cocoiiiiiiiiiiiiicececeee 2
34 00-186727 Plate - Control MOUNTING. ......cccuiiiiiiiieie ettt sttt e e e 1
00-293215 Barrier - Control Box (480 V., 50 HZ.)....cc.uiiiiiiiiii e 1
-7- F-16107 Rev. J (May 2020)
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ILLUS.
PL-56636

CONTROL PANEL

(ML-134214, ML-134216, ML-134220, & ML-134221)

PART NO.

00-087713-094-2
00-087713-094-3
00-088196-024-2
00-088196-024-1
SD-009-09
00-118544-00002
SC-114-29
WL-007-14
NS-046-38
00-294325-00021
SD-038-03
00-873203-00002
SD-009-24
00-186727
00-478962
SD-009-08
FE-025-20
FE-025-58
SC-008-09
WL-007-12
00-186748
00-087714-020-3
00-087714-020-5
SD-009-24
00-087711-00266
SD-038-96
00-087713-089-3
00-087713-089-2
00-088196-017-1
00-088196-017-2
SD-009-08
WL-007-12
00-087711-268-1

NAME OF PART AMT.
Contactor (208 V., 60 HzZ., 3 Ph.)....eiiiiiiie ettt e e e eaenneeneeeeeee 1
Contactor (380-415 V., 50 HZ., 3 Ph.)...coiiiiiiiiiieii e 1
Relay - Overload (380-415 V., 50 Hz., 3 Ph.)...cuiiiiiiieie et 1
Relay - Overload (208 V., 80 Hz., 3 Ph.)......coiiiiiiiii ettt 1
Self-Tapping Screw 8-32 x 1/2 Slotted BNdg. Hd..........ccoeiiiiiiiiiiiie e 2
U o PP POPPPPRN 1
Mach. Screw 1/4-20 x 3/8 Phil. Pan Hd.........c.oooiiiiieie et 1
NLA - Obsolete--Lockwasher 1/4 Medium...
MaCh. NUt 1/4-20 HEX (SST)..eeuieuiieiieieeieriie et ettt ettt e st eneesneeseeeneesneenneeanneeeanns
Block - Terminal (4 POIE).......coouiiiiieie ettt e e e 1
Self-Tapping Screw 10-16 x 3/4 Slotted Truss Hd., Type B (SST)....ccccceviiiiiiniiiiiiiieiiiieeeee 2
Block - Terminal (MOAIfied).........couiiiiiiee ittt e e e e e e e e e e e e s 1
Self-Tapping Screw 6-32 x 3/8 Slotted Rd. Hd., Type F..
Plate - Control MOUNTING. ... ...ooiiiiiiieie ettt e et e e s b e e e e e e aeeeeas
Transformer & Fuse Block Assy. (380-415 V., 50 Hz., 3 Ph.).....ccoiiiiiiiiiiieieeeee e, 1
Self-Tapping Screw 8-32 x 3/8 Slotted Bndg. Hd., Type F......cooiiiiiiiiiiiiieeeee e 4
Fuse (0.2 Amp.) (600 V.) (380-415 V., 50 HZ., 3 Ph.)...ccciiiiiiiiiiieiieceee e 2
Fuse (0.3 Amp.) (600 V.) (380-415 V., 50 HZ., 3 Ph.)...coiiiiiiiiiicie e 1
Mach. Screw 10-24 x 3/8 Slotted Rd. Hd..........cooiiiiiiiiiiii e 3

Lockwasher #10 External
Bracket - Relay Mounting
Relay 3 P.D.T. (240VAC)
Relay 3 P.D.T. (208VAC)

Self-Tapping Screw 6-32 x 3/8 Slotted Rd. Hd., Type F.........cooiiiiiiiiiee e 4
SWItCN = AUXIIAIY ...ttt ettt sb et eenee s 1
Self-Tapping Screw 6-32 x 1/2 Slotted Phil. Rd. Hd., Type F....

Contactor (208 V., 80 HzZ., 3 Ph. )i 1
Contactor (380-415 V., 50 HZ., 3 Ph. )it 1
Relay - Overload (208 V., 80 Hz., 3 Ph.)......coiiiiiiiii it 1
Relay - Overload (380-415 V., 50 Hz., 3 Ph.)....cooiiiiiiiiieiiee et 1
Self-Tapping Screw 8-32 x 3/8 Slotted Bndg. Hd., Type F......cooiriiiiiieee e 1
LoCkwasher #10 EXIEINAL........cc.uiieiiiie ettt e e e e s e e et e e s nnreeeaeeaeeeens 1
SWILCH = AUXIIAIY ...ttt ettt nar e ee e 2

F-16107 Rev. J (May 2020)
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ILLUS.
PL-56637

PART NO.

WL-006-17
00-292917
00-067500-00058
00-186736-00001
00-292998-00001
WS-002-14
00-123109
00-124022
00-118349-00003
00-294854
NS-031-01
SD-009-40
00-102825-00003
00-120872-00003
00-186739
00-120872-00002
00-120872-00004
00-087711-223-1
00-186739
00-120872-00002
00-186741
00-292997
WS-017-06
SC-117-90

OPERATOR’S PANEL
(ML-38397 AND ML-38401)

NAME OF PART AMT.
Lockwasher 1/4 HeliCal (SST)......ou it 6
Spacer - Switch Cover
[ U e TSP PTTSORUPPPPRE
SWiItch Cover ASSY. (B0 HZ.).... .ottt a e 1
SWiItCh CoVEr ASSY. (50 HZ.)...ueieiii ettt ae e 1
WWASKNIET ... e e 8
Screw 6-32 X 3/8 Serrated Hd.........coeoiiiiiiieiee e 8
Insulator - Reed Mounting BOard............c.uiiiiiiiii et 4
Spacer - CoNrol PanEL..........cooiiiiiiii e e
Reed Mounting Board Assy..
STOP NUL = SPECIAL ...ttt ettt e e
Self-Tapping Screw 6-32 x 3/4 Phil. Pan Hd., Type F.......cccooiiiiiiiiicce e 8
Gasket (SWItCh COVET).........iiiii et e 1
SWILCH = SEIECH. ...t 1
Guard - Switch
SWILCN = SEAM. ...ttt
Switch - Stop (B0 HZ.) (SNOWN).....coiiiiiiie ettt e e 1
SWItCh = PUSH PUIl (50 HZ.)...coiiieeee et 1
GUAN = SWITCN.....iiii e 1
SWILCN = SEAM. ... e e e 1
Panel - THM (B0 HZ.)...o..oiiieiiee ettt ettt e e e e 1
Panel - THM (50 HZ.)..coueiiiieee ettt ettt e e e 1
Washer (SST)
Mach. Screw 1/4-20 x 1 3/8 Slotted Rd. Hd. (SST)...c.eeiuiiieiiiiirieeesieseee e 6

11 - F-16107 Rev. J (May 2020)
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OPERATOR'S PANEL
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OPERATOR'S PANEL

(ML-134214, ML-134216, ML-134220, & ML-134221)

ILLUS. PART NO. NAME OF PART AMT.
PL-56668
1 00-875455 Box - Operator Control WIGL............c..ooiiiiiie ettt e e e e e e aa e 1
2 SC-128-44 Mach. Screw 1/4-20 x 2 1/4 Slotted Rd. Hd. (SST)....ccceiiiiiiiieiiieiieeie e
3 WL-006-17
4 00-875537
5 00-067500-00058
6 00-478752-00005
7 00-087711-322-3
8 00-478752-00003
9 00-873427 (07 1o T o o) (=T 11 PSSR SURUPRPPNt 1
10 00-087711-322-3  Block - Contact
11 00-478752-00008  SWItCH = SHOP ... ueiutiriiiitietiete ettt a ettt
12 00-873427-00002  CaAp = PrOtECHIVE. ....ccuviee ettt et e et e e et e e e s b e e e aabeeessbeeessseeessnnsansnnnnnes 1
13 00-087711-322-5  BIOCK = CONACE.........eitiiiiiiieitieiee ettt sa et e et 1
14 00-478752-00003  SWItCh = SEAIT.....c..iiiiiiieieee e e e 1
15 00-873427 (O o T o o) (=Y o 1YY SR SRSPPPPE 1
16 00-087711-322-3  BIOCK = CONEACE.......utiiieiiiieeitie e et ettt e et e e e ettt e e et eeessseeeesnsaeeesnsseaesssaeesasneeenssnnsnnnnnnnes 1
17 00-875456 I = 1= SRR 1
00-522898 Tie - Cable
SC-021-14 Mach. Screw 8-32 x 3/8 Slotted Rd. Hd. (SST)....ccuiiiiiiiiiieieeeee e 2
WL-014-05 Lockwasher #8 External Shakeproof (SST).......cccuiiiiiiiiiiiiiiie e 2
SC-060-85 Mach. Screw 10-24 x 1 Slotted Rd. Hd.........oooiiiiiiiiiee e 1
00-478220-00001  HEALEI (208 V. )...cutiieitieiieiteeie ettt bttt sttt ettt ettt ettt et 1
00-478220-00002  Heater (240 V.)....cceeiiiieeeiieeieiiee e
SC-041-50 Cap Screw 1/4-20 x 1/2 Hex Hd. (SST) (Use W/4A78220).......c.ceeiuiiaiieeiiieaiiee e
WS-017-06 Washer (SST) (US€ W/ATB220)........cceuuirieiieiieieeee ettt ettt et
WL-010-01 Lockwasher #8 External Shakeproof (Use W/478220)....
00-520228 Adhesive (Loctite #242, Blue) (Use W/AT8220)........c..ccvecuiiieiieeeeeneeceee e
-13 - F-16107 Rev. J (May 2020)
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ILLUS.
PL-56643

PART NO.

00-186742
00-290160
WS-008-48
WL-006-23
SC-120-99
SC-053-05
00-186753
00-102825-00004
00-186654
00-186661-00001
WS-005-39
WL-006-23
SC-120-32
00-186663
00-186625
RR-004-05
00-186683-00001
SC-062-51
WL-004-20
WS-030-07
00-186643
SD-036-39
WS-019-10
00-186653
SC-117-84
00-186722
00-186669
00-186730
00-186651
SC-097-16
00-186724
00-186725
00-292902
WL-006-17
NS-015-01
00-186652
00-186620
00-292904

00-292602
00-292605
00-186731
00-186686-00001
SC-041-31
WL-006-28
WS-018-04
WS-030-05
00-186695
WS-017-08
WL-006-23
SC-041-11
00-186650-00001
SD-036-39
NS-015-13
00-108199-00001
SC-009-56

HOPPER AND FRAME

NAME OF PART AMT.
Lid ASSY. (INCIS. EM 2)....neeiii e e e e e e e e e e e e e as 1
1V E= T o T S PSP PPPPPPP 2
LT L= (S 1S I TSP PPUTRPP 1
Lockwasher 5/16 HElICAl (SST)....cuiuiaiiieiiieiiei ettt ettt e e e e e 1
Cap Screw 5/16-18 X 2 1/4 HEX Hd.....cc.eeiieciie ettt et e et 1
Mach. Screw 10-24 x 3/8 Slotted Truss Hd. (SST)......ccoiiiiiiiiiiiie i 2
Raceway & Gasket Assy. (Incls. ltem 8)
GASKEE (RACEWAY).....coutiiiiiiieetee ettt b ettt a ettt nae et eeeeens
BIOCK = COVET STOP....ce ittt ittt ettt ettt ettt es e e e e eanes 1
BUSKING = PIVOL.....iiii ettt st e e e 1
WWASNET (SST).. ittt sttt et e bt e st e ae e st e e ebe e e e e eaaeee s 1
Lockwasher 5/16 Helical (SST)
Cap Screw 5/16-18 X 1 1/2 HeX Hd......oooiiiiiiiiieie e 1
SPACET = BIOCK. ...ttt e e et e e e e e e eaaaeeeaaaarrarananes 1
BUSKNING = PVt e et e e e e e e e e e e aaeeens 1
REtAINING RING ...ttt e st e e et e e s sr e e e e e e aeeeeas 1
[ oo Tt i (5] (o I TSRS POPPPPR 1
Cap Screw 5/8-11 X 1 1/2 HEX H....ooi ottt ettt e s e e e e s aennenes 4
LOCKWASHEr 5/8 HEIICAL.........ciiieeiie et e e s e e e e e e e e eaeeee s 4
Washer
COVET - COMNEI ANGIE.... ittt ettt e b et eee e 4
Self-Tapping Screw 10-24 x 3/8 Slotted Truss Hd., Type T (SST)...cccceriiriiiniiniieiieeeiiieeeene 8
WWASNET (SST).. ittt ettt e e bt e st ae e e e e sbe e e e e eeas
COVET = SHAC.... ettt e et b et e e sae e s e e
Set Screw 1/4-20 x 5/16 Hex Hdls., Cup Pt. (SST)...
=T T PP PPTPPPPPPPP
FOOL. e e
Leg Assy. (Std. W/Foot) (Incls. ltems 18, 19, 20, 25, 26, & 27)......c.eeerieeiiiieeiiieenieeeiieee e 4
COVEr - FIONE PANEL.......ciiiiiiiiiee e e et 1

Cap Screw 1/4-20 X 2 3/4 HEX HU.....oi oottt ettt e et e e et e e saennnnanennees

Adjustable Leg & Swivel Caster Assy. (Long Adj.) (17 1/2 Max) (Incls. ltem 32)...........
Adjustable Leg & Swivel Caster Assy. (Short Adj.) (12 1/4 Max) (Incls. ltem 32) .
Leg Assy. (Std. W/Casters) (Incls. Items 18, 19, 20, 25, 26, & 32)......c.cceeeiiiiiiiiiniiiiiiieeeees
Cover - Frame BottOm.........ooouiiiii e e 1
Cap Screw 3/8-16 X 1 1/4 HEX Hd. (SST)....eiiuiiiiieiieiiee ettt 7

Lockwasher 3/8 HElICAl (SST)......iiiiiiiiieiie ettt ettt st ea e e nnee
Washer (SST)
Washer (SST)
Plate - NUL. ... e
Washer (SST)
Lockwasher 5/16 HElICAl (SST)....cccuiiriiiiiiiiee ettt e e e
Cap Screw 5/16-18 X 3/4 HeX Hd. (SST)...uiiiuiiiiiiiiiieeee ettt
CoVer - LOWET BACK.......cciiiiieeiiiieeciee et
Self-Tapping Screw 10-24 x 3/8 Slotted Truss Hd., Type TT (SST)....
NUE 3/8-16 HEX (SST).cntiiiieiiiieiteeerte e

Clamp - Air Heater (ML-38397 & ML-38401 - Previous Construction)............cccccevereriiiiiinenennes
Mach. Screw 8-32 x 3/8 Slotted Rd. Hd..........coooiiiiiiiii e 1
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ILLUS.
PL-56643
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80

PART NO.

WL-010-01
00-122345-00003
WS-019-10
00-186645-00001
00-186661-00002
WL-006-23
SC-120-32
00-078752-00001
00-078752-00002
SC-062-50
WS-019-10
WL-006-07
NS-009-22
WS-019-10
NS-009-22
WL-006-07
00-186698
00-289854
NS-010-16
SC-041-01
00-520228
WL-006-17
NS-025-04
00-087711-215-2
SC-062-30
00-295269
00-295271
00-295276
00-295282

HOPPER AND FRAME

NAME OF PART AMT.
Lockwasher #8 External ShaKeproof...........cocuiieiiiiieiiiii e a e 1
Heater Assy. (Ceramic) (ML-38397 & ML-38401 - Previous Construction)...........ccccccccuvveeennnnn 1
WaASHET (SST).iiutiiiiit ittt
Cover - Top Back....
Bushing - Pivot.........ccocoeiiinncne
Lockwasher 5/16 HeliCal (SST)....cccuiiriiiiiiiiie ettt st e e 1
Cap Screw 5/16-18 X 1 1/2 HeX Hd......ooueiiiiieieeie e 1
Clamp 11/16 (ML-134214 & ML-134216).
Clamp 1/4 P (ML-T34214) ...ttt ettt ettt e
Cap Screw 10-24 X 5/8 HEX Hd.........ooiiiiiiieieie ettt et 1
LT L= (S 1S I TSR PPURRP 1
Lockwasher #10 HelICAl (SST).....cuiuiiiiieiiieiie ettt ettt e e e e 1
MacCh. NUE 10-24 HEX.....oooiiiiiiii e 1
LA T L= 1S I TSSO P PO 2
= Lo T N UL 0 T PSP 2
Lockwasher #10 HElICAl (SST)...uuiiiiiiieeiiieeeeiee ettt e st s e e e e e e e e eeaeeaaeeens 2
HANGAIE ASSY ...ttt h ettt a et bt ettt e e e anee 1
PIVOL = Lid STOP. .ttt e e 2
NUL 10724 HEX (BIraSS)....eeeaueeeeiuiteeiiiee et ie e ettt e e ettt e e eue e e e ateeeeateeeaameeeeaaneeeeanneeeeanaeeeeanneeeeaaaaaaaans 2
Cap Screw 1/4-20 X 3/4 HeX Hd. (SST)....iiiiiiiiiiiieitie ettt 2
Adhesive - Loctite
LOCKWASHEr 174 HEIICAL........cuiiiiieiiie e 2
CrOWN NUL 1/4-20 (SST ). utiiiiieiiiteitte ettt ettt ettt bt e et e e sabe e beeenbeeenbeesbee s nsbneaaeans 2
SWitCh = REEA (INTEIIOCK). ... et e e 1
Cap Screw 10-24 X 5/8 HEX HA........ooiiiiiii ettt ettt e e et a e e e e enssnennsnneees 2
Leg Assy. (Set of 4, Std. W/F00t) (Packaged)..........cccuuiiiiiiiiiiiiiieiiie e 1
Leg Assy. (Set of 4, Std. W/Caster) (Packaged)..........cocueiiiiiiiiiiiiieee e 1
Leg Assy. (Set of 4, Short Adj.) (Packaged).........ccuiiuiiiiiiiiiiiieieesee e 1
Leg Assy. (Set of 4, Long Adj.) (Packaged)...........couuiiiiiiiiiiiiiceeceee e 1
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GRIND TRANSMISSION
(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-56651
1 SC-047-35 Set Screw 5/16-18 X 1/2 HdlS., CUP Pl.....oiiiiiieeiieieeee e 1
2 00-186627 HUD = AHACHMENT. ...ttt ene e neeeaene 1
3 00-105196 Seal - Outer Conveyor
4 00-108591 Seal - Square Drive Shafl..........ooi e 1
5 00-186655 RELAINET = SAL.......ctiiiiiiii ettt 1
6 00-067500-00052  O-RiNG....ecuteiteiiiiieeiti ettt ettt sr e st et e et e et eb e e bt e s e e e bt e seeeb e e et e ae e nteean e e et e br e et 1
7 00-186635 Shaft - Grind WOIM DFIVE. ........oiiiiiiii i 1
8 BR-002-28 Roller Bearing - Cone & Cup ASSY. (1.625 X 3.25).....ccciiiiiiiiie ettt 1
9 WL-017-07 Lockwasher - Bearing LOCK NUL............oiiiiiiiiiii et 1
10 BR-002-20 Roller Bearing - Cone & Cup ASSY. (1.375 X 2.56)......ccetiuiiiiiiiiiesiie et 1
11 00-012430-00210 Key 5/16 x 5/16 x 1 3/8
12 00-186642 LT A I TSP
13 NS-034-07 LOCK NUE = BEAING. ....eeiiiieiie ettt ettt sttt et e e e e eanee 1
14 WS-031-36 LAz T 0T PSP 1
15 00-108963-00002  PIUG = Ol Fill.....oeeeiiiiieieiee ittt b ettt bt ettt e et 1
16 FP-028-42 Plug - Pipe 1/8..
17 FP-028-38 PIUG = PP 3/ttt ettt
18 00-186657 SEAI = Ol ettt 1
19 SC-062-22 Cap Screw 3/8-16 X 1-1/4 HEX Hd........oooiiieeeee ettt e e 5
20 WL-006-28 Lockwasher 3/8 HElICAl (SST)......uuiiiiiiieiiieiee ettt bttt e e e 5
21 00-186626 (07T I =T | USROS URTTRPR 1
22 00-508199 [0 1Y N o PSR 2
23 BB-007-21 Ball Bearing SKF B207BE..........ccoiiiiiieieee ettt et ee e saeeseeeneesneenneeannneeanns 1
24 00-186636 Shaft - Pinion (18T)
25 BB-018-33 Ball Bearing - Fafnir #205K........coooiiiiiiie ittt 1
26 00-186712 Transmission Assy. (Includes Iltems 1 through 25)...........c.cociiiiiiiiiiiii 1
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ILLUS.
PL-56738

PART NO.

00-186657
SC-062-22
WL-006-28
00-108963-00002
SL-003-11
BB-007-21
00-477940
BB-018-33
FP-028-38
SC-062-22
WL-006-28
00-186646-00001
00-186646-00002
00-186646-00003
00-186646-00004
FP-028-42
00-873483-00002
NS-034-07
WS-031-36
WL-017-07
00-012430-00215
00-477939
BR-002-20
00-508199
00-477946-00002
SC-047-35
BR-002-28
00-186635
00-186655
00-067500-00052
00-108591
00-105196
00-875585

GRIND TRANSMISSION
(CURRENT CONSTRUCTION)

NAME OF PART AMT.
SAI = Ol h bbbttt 1
Cap Screw 3/8-16 X 1-1/4 HeX Hd.......ooiiiiieeie et 5
LOCKWASHEr 3/8 HEIICAL........ccuoiiiiiiiiieciee et 5
PIUG = Ol Fill ettt e 1
SPring - LoAading N.D. 72.....c.eiiee ettt ettt e e 1
Ball BEAriNG = N.D. 3207 ... .ottt ettt ettt e e e e 1
Shaft - PINION (18T 1
Ball Bearing Fahnir #205KF..
PIUG = PIPE /8.t e e 1
Cap Screw 3/8-16 X 1-1/4 HeX Hd.......ooiiiieeeee e 2
LOCKWASHET 3/8 HEIICAL........couiiiiiiiiice e e e 2
SHIM (0.120 THK.). ettt ettt b et b e nb e e nne s e e e aae AR
Shim (0.060 Thk.).... .
SHIM (0.030 THK.)..teiutetiet ettt b e n e e nn e e nne e e e e eae AR
SHIM (0.018 THK.)..cuteieeeiti ettt ettt nr e e nre e e e ean AR
PIUG = PIPE /8. ettt ettt he e et e et ae e et en e e e e e nne 1
CASE - BB ittt r e Rt na e r et n 1
LOCK NUE N.D. FEN-06......c.eeiiiieiiiee et enneeeane 1
R AT = L] 1= USRS 1
Lockwasher - Bearing LOCK NUL.............oiiiiiiiiiiii ettt 1
Key 5/16 x 5/16 x 1 1/2
(1o L (Y A TSSOSO PO UV PUPPRPPPPPPP
Bearing Assy. - ROIEI 1.37 X 2.56.......ccouiiiiieiieiiee ettt 1
Pin DOWEI (IMACKH. ).ttt ettt et e st e e et e e et e e e e e e e e e e eaaaaens 2
HUD - AHAChMENT. ... e 1
Set Screw 5/16-18 x 1/2 Hdls., Cup Pt..
Bearing Assy. - ROIEr 1.62 X 3.25........ueiiiiiiee e
Shaft - Grind WOIM DFVE. ........oiiiiiiiiieei ettt 1
RELAINET - SAL......ceiiiiiiii e e e 1
O-RiING (RUDDET)....cciiie e ettt ettt e e e 1
Seal - SQ. DVE Saft......ceiiiiiie et e e e e e e nnnnnnanes 1
Sl - OULET CONVEYOT ...ttt ettt ettt sa ettt et et e bt e sare e et eeeeens 1
Transmission Assy. (Includes ltems 1 through 32)..........ccocoiiiiiiiiiiiiii e 1
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GRIND CONVEYOR AND MIXING ARM/TRANSMISSION

ILLUS. PART NO. NAME OF PART AMT.
PL-56640
1 NS-048-57 NUE 5/8-11 FIANGEA. ...t eeean 2
2 00-186728 POt BUSNING ASSY ...ttt ettt ettt bttt ae e sttt e et e nbeesnbae e e e e aanes 1
3 00-186629 BUSKING. ..ttt ettt e e e e 1
4 00-186660 WASKHET = TRIUSE. ...ttt b ettt et e e e eaenne s 1
5 00-186659 Bearing - Pilot BUSHING.......ccuiiiiii ettt 1
6 00-186718 AT = IMIXING. ¢ttt ettt ea et et b e bttt eae ettt eneen e e neeeaan 1
7 00-186649 Washer - Backing
8 00-186656 Seal - Mixing Arm Drive Shafl........ ..o 1
9 00-186649 AT g T g = - Tor ([T PSP PUPP RN 1
10 SC-094-20 Bolt 5/16-18 X 1 Sq. NK. RA. H...coviiiiiiie et 3

11 WS-005-39 WWASNIET (SST ). ettt b bbbttt b e bbbt b e bt ettt e e et et a e bt et ane e e 3
12 WL-006-23 Lockwasher 5/16 HElICAl (SST)....cciuiiiiieiiieiie ettt ettt st e e e e e 3
13 NS-015-11 NULE 5/16-18 HEX (SST ).ttt sttt n 3
14 00-875578 Shaft - Mixing Arm SQUAE DIVE.......cc.uiiiiiiiiiiiii ettt 1
15 00-186706 U T SN

16 00-012430-00196  Key 1/4 x 1/4 x 4-3/4...

17 00-186702 Washer - Shim............ .

18 00-186696 GEAI REAUCET ...ttt ettt bt ettt e s et et e et saee et eeeeeas
19 00-186703 WWBSIIET ...ttt ettt a bbb e b et et e e et e Rt e Rt e Rt e bt e Rt ebe Rt ebeebenteeneneenteeaneaans 1
20 WL-006-28 Lockwasher 3/8 Helical (SST)

21 SC-062-22 Cap Screw 3/8-16 X 1-1/4 HeX Hd......cooiiiiiiieeieee e 1
22 00-012430-00067  KEY 3/16 X 3/16 X T 1/2...eiueiiiieiieeeet sttt bbbt bttt eb et ane e 1
23 00-186623-00001  Pulley - Driven (40T).....cccovvrerenirinireneene

24 SC-088-46 Set Screw 10-24 x 3/8 Soc. Hdls., Cup Pt...

25 00-520228 Adhesive - Loctite...........ccocoiiiiiiiiiis .

26 SC-062-22 Cap Screw 3/8-16 X 1-1/4 HEeX Ha......oooiiiii e
27 WL-006-28 Lockwasher 3/8 HeliCal (SST)......cuiuiiiiiiiiieie et e e
28 00-186646-00001  Shim (0.120 In.)..ccvevvvvveirens

29 00-186646-00002  Shim (0.060 In.)....

30 00-186646-00003  Shim (0.030 In.).... .

31 00-186646-00004  SHim (0.018 IN.)..eutiitiiiiitieieit ettt bt sbe et be et bt e e s AR
32 WL-006-28 Lockwasher 3/8 HeliCal (SST).....c.uiiiiiiiiiiieii ittt
33 SC-118-12 Cap Screw 3/8-16 x 3/4 Hex Hd..

34 NS-015-13 NUL B/8-16 HEX (SST).uriiieetieiieiteete sttt sttt et n et r e enn e s nneeann
35 WL-006-28 Lockwasher 3/8 HElICAl (SST)......euiiiiiiie ittt ettt e e e e
36 00-293444 Plate = IMOUNTING. ...ttt e e s e e e e e e e e e e e e aeeeeas 1
37 WS-026-02 WASHEE (SST)...eiiiieii et r e et 2
38 SC-066-22 Cap Screw 3/8-16 X 1 1/4 HEX HU.....oooieie ettt et a e e e e e aneneees 2
39 00-186641 Conveyor Screw Assy. (INCIS. HEM 40)........coiiiiiiiie e 1
40 00-110576 PIAtE = SHUG. ...ttt ettt ettt et naeenn e e eneeeann 1
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PART NO.

00-435696-00003
00-435696-00004
00-435697-00003
00-435697-00004
00-293210-00001
00-435698-00002
FE-023-47
00-012430-00106
00-012430-00163
00-012430-00178
SC-118-19
00-479615-00002
00-479615-00001
00-479613-00001
00-479613-00002
00-479613-00003
SC-118-19
BV-013-37
NS-015-13
WL-006-28
00-186694
WS-018-04
SC-097-31
00-186682
00-186713
00-875243

00-875244

00-875245

GRIND MOTOR/DRIVE UNIT

NAME OF PART AMT.

Motor Assy. - Drive (208 V., 60 Hz., 3 Ph., 5 HP.) oo 1
Motor Assy. - Drive (240/480 V., 60 Hz., 3 Ph., 5 HP.).cooiiiiieii et 1
Motor Assy. - Drive (208 V., 60 Hz., 3 Ph., 7.5 Hp.)...ccceeoviiiiiiiiiies

NLA - Obsolete--Motor - Grind (240/480 V., 60 Hz., 3 Ph., 7-1/2 HP.)...ccceeeiiiiiiiiiiciiiece e 1
Motor Assy. - Drive (240/480 V., 50 Hz., 3 Ph., 7.5 HP.).eeioiiiiiiiieeie e 1
Motor Assy. - Drive (208-240 V., 60 Hz., 1 Ph., 5 HP.)eoueiiiiiiiiiie e 1
Strain Relief - EIECIHCAl (1 IN.) ...ttt 1

KEY B/MB X B/16 1 /4 .. 1
KEY 1/4 X A X M-3B/4....coie e 1
KEY 1/4 X A X =112 1

Cap Screw 1/4-20 x 3/4 Hex Hd..

PUIEY = TranSMUSSION. ....coiiiiiiieiiiiie ettt e s e e e e e e e e e e e e e e eaeeeeas 1
PUIEY = GIHINA MOTOT ...ttt ettt sbe et e e e sateenbaeeaeeannes 1
HUD (7.5 HP. )ttt n e e r e enn e e nneeeane 1
HUb (5 HP.) oo

Cap Screw 1/4-20 X 3/4 HeX HU.......ooiiiiiiie e
V - Belt (BX CrosSs SECHON).....c..uiiiiiiiiiiiie ittt ettt
Nut 3/8-16 Hex (SST)...............
Lockwasher 3/8 Helical (SST)
Support - Motor Mount.............
AT T T (S 1 PP PUPURN

Cap Screw 3/8-16 X 2 1/2 HEX Ha.....oo ittt 4
Cover - Motor Plate
Bt = FIBXA = GBI ... . ei ettt ettt ettt ettt e ae e et e et e e s b e e ehe e e te e e bt eabeentaeeaeeenne

Conversion Kit - Belt/Pulley Assy.(60Hz.,5Hp.)(Incls.ltems
12,13,14,16,18,&FP-028-38).......ocueiiiiiiiieieeeie et 1
Conversion Kit - Belt/Pulley Assy.(50Hz.,7.5Hp.)(Incls. ltems 12-15,18,&FP-028-38)
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MIX ARM MOTOR/VENTILATING UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-56641
1 NS-031-20 Stop Nut 1/4-20 Hex
2 00-186786 Blade - Fan........cccvvevvniiiineeeee,
3 SC-075-30 Set Screw 8-32 X 3/16 Hdls., CUP Pl......ooiiiieieeiiie e 1
4 00-274696 Shaft - Fan Adapler..... ..o e e 1
5 SC-117-84 Set Screw 1/4-20 x 5/16 Hex Hdls., Cup Pt. (SST)...
6 00-520228 AANESIVE = LOCHEE. ...ttt e e e e e e e e e eeeee
7 00-186714 Bt = FIEXA-GEAI- ... . ittt ettt ettt b et e b e eae e e bt e e bt e ebeentaeaeeeannee 1
8 00-186622 Pulley - Driver (16T) (80 HZ.).......c.oiiiiieiieieeie et 1
9 00-292996 Pulley - Driver (19T) (50 HZ.).....ooviiieiieieee e 1
10 SC-075-30 Set Screw 8-32 x 3/16 Hex HdIs., CUP Pl ..o 1
11 00-435805-00002  Motor Assy. (208-240/480 V., 60 Hz., 3 Ph., 1 HP.).eooiiieiiiieeeeeeeeeee e 1
12 00-435806-00002  Motor Assy. (208-240 V., 60 Hz., 1 Ph., 1 HP.).eooiiiieeeeeieee e 1
13 00-293209-00001  Motor Assy. (240/480 V., 50 Hz., 3 Ph., 1 HP.) . eeiiiiieieeee e 1
14 00-012430-00091  KeY 3/16 X 3/18 X 1 3/8.. ettt ettt et et sae e nneaneeenneeeeneees 1
15 SC-037-85 Cap Screw 5/16-18 X 1 HEX H....o.eeiiiiiie ettt e 4
16 00-186689 Bracket - Upper Motor MOUNTING..........ooiuiiiiiie et 1
17 NS-038-10 LOCK NUE 3/8-16 HEX.....cueieeeieiteeiest ettt ettt ettt ne e 4
18 WS-018-04 Washer (SST)
19 WL-006-28 LOCKWASHET 3/8 HEIICAL........cotiiiiiiiie ettt s e e e 4
20 SC-041-31 Cap Screw 3/8-16 X 1-1/4 HeX Hd. (SST)....uuiiiiieiiieiiieeeee ettt 4
21 NS-013-14 Nut 5/16-18 HeX....vvvvvereeieiiceeieeeeeeee
22 WL-006-23 Lockwasher 5/16 Helical (SST)...
23 WS-005-39 WASHEE (SST)...eiiiieeii et e s
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ILLUS.
PL-56639

PART NO.

00-123702
00-438131-00083
00-873544
00-087711-214-1
NS-031-08
WS-023-44
00-873543
NS-031-08
SC-021-15
00-019105-00002
SC-021-89
00-115747-00008
FE-024-10
00-875712
00-873545

FOOT SWITCH
NAME OF PART

SHUA = WEIH. ..ttt ettt h bbbttt ne e s 2
PIAe = WAINING. ... ettt ettt et et e e e at e e e ae e e e sbe e e e nbe e e e e e eaaeeens 1
COVET = FOOT SWICN ...ttt 1
SWILCN = ACEUBLOT ...ttt ettt r et e e 1
Stop Nut Special 8-32 (SST)....
Washer (SST).....ccccovevrveeneen.
SWItCh - FOOt PEAAN......ceiiiiieiiiiie e
StOP NUt SPECIaAl 8-32 (SST)....eei ittt ee e
Mach. Screw 8-32 x 1/2 Slotted Rd. Hd. (SST)..
BUMPET ..ottt
Mach. Screw 8-32 x 5/8 Slotted Rd. Hd. (SST)..
ClaMP = HOSE.....c ettt ettt e et et e et e e ee e e e

SEraiN REHE ... .o ettt s 1
Tubing - Assembly w/Clamp (66 In.) Tubing - Air...
Foot Switch Assy. (Incls. fems 1 thru 14).......oouiii e
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#32 GRINDER

ILLUS. PART NO. NAME OF PART AMT.
PL-56658
1 00-873570 A=Y a e I O T o [T USSP PPURRPP 1

2 00-875250 Meat Deflector (PaCkaged)............oiuiiiiiiiiee ittt e e 1
3 00-873697 RING = AQJUSTING. ...ttt bttt sae et et et en e e e e anee
6 00-105806 LT = (PSR
7 00-873720-00002  Cylinder #32 (Mach. SST).

8 NS-048-57 Nut 5/8-11 Flanged Hex....

9 00-118266 S (1T PSRRI
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SIDE FEED
ILLUS. PART NO. NAME OF PART AMT.
PL-56650

1 00-186754 Plug - Side FEEA HOPPET.......eiiiiiiiiieiet ettt e e e 1

2 00-108197-00006  THUMD SCrEW (2 IN. Lg. ) eeeitieieiieeitieeiee ettt ettt ettt ea e e e e e 3

3 00-108197-00007  Thumb Screw (1-7/16 In. Lg.)..

4 00-108197-00008  Thumb SCrew (2-9/16 IN. Lg.) .. eeiiiiiiiieeeee ettt e e 3

5 00-186755 (oo EE 1T TSPt

6 00-107237 Cap - HOPPET FEEA......co it e e e

7 00-292420 KINOD ASSY ..ottt h ettt h et h bbbttt enn e nn e aan

8 00-086111 Retainer - Adapter (#56 Size)..

9 00-082154 Retainer - Adapter (F52 SIZE).......uiiuiiiieiiie ittt ettt e e e
10 00-082153 Retainer - AdApter (F32 SIZE).......uiiuieiieiiie ettt e e 1
11 00-086110 Adapter (#56 Size)

12 00-082149 Adapter (#52 Size)

13 00-082146 Adapter (#32 Size)

14 00-080879-00002 Ring - Adapter Adj. (For 4352, 4046, & 4146 Stub Thd. ) (Packaged).........cccccvervrieniverrernnnnnn. 1

15 00-081374-00002 Ring - Adapter Adj. (For 52-46 "Stub Thd.") (Packaged)..........ccerrurireeriereieereere e 1

16 00-109738-00001  Ring - Adapter Adj. (For 4056, 4156, & 4356 Stub Thd. ) (Packaged)....

17 00-295109 DIIPPING CUDP ASSY ... ettt ettt ettt ettt b e ettt e bt e st e e bt e et e sbeesstneeeeeeaanne
00-186885 Hopper Feed Plug Assy. (INCls. eMS 1 & 5).....oiiiiiiiiii e 1
00-109369-00002  Adapter Assy. (#56 Size) (For Non-Hobart Choppers) (Incls. ltems 3, 8, & 11)...
00-109370-00002  Adapter Assy. (#52 Size) (For Non-Hobart Choppers) (Incls. ltems 2, 9, & 12).......ccccvvvvvrrnnnees
00-109371-00002 NLA - Obsolete--Adapter Assy. (#32 Size) (For Non-Hobart Choppers) (Incls. Items

4, 0, & T3t 1
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